

Test Report

No. CANEC1909067301

Date: 23 May 2019

Page 1 of 3

HDST STAINLESS STEEL PRODUCTS CO.,LTD (DONGGUAN)

ROOM 906,5TH BUILDING,HUI YI CHENG,FIRST INTERNATIONAL,NO.200 HONGFU ROAD SOUTH URBAN STREET,DONGGUAN CITY,CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : STAINLESS STEEL ELECTROPLATED GOLD SPOON

SGS Job No. : CP19-025469 - SZ
 Buyer : GRAPHIX INTEGRATED, INC.
 Supplier : HDST STAINLESS STEEL PRODUCTS CO.,LTD (DONGGUAN)
 Country of Destination : USA
 Country of Origin : CHINA
 Date of Sample Received : 17 May 2019
 Testing Period : 17 May 2019 - 23 May 2019
 Test Requested : Selected test(s) as requested by client.
 Test Method : Please refer to next page(s).
 Test Results : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
US FDA CPG Sec. 545.500 - Leachable Lead	PASS

Conclusion : The tested parameters comply with the requirement stated in Food and Drug Administration Regulations.

Signed for and on behalf of
 SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch



Catty Gong
 Approved Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN_Doccheck@sgs.com

Test Report

No. CANEC1909067301

Date: 23 May 2019

Page 2 of 3

Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description	Material (claimed by the client)
SN1	CAN19-090673.001	Golden plated metal	STAINLESS STEEL 304+plating

US FDA CPG Sec. 545.500 - Leachable Lead

Test Method : With reference to AOAC 18th Ed. (2005) Section 973.32, analysis was performed by ICP-OES.

Sample 001 Metalware

Vol. of Leaching
Solution (mL)

1	133
2	133
3	133
4	133
5	133
6	133

leachable lead

($\mu\text{g/mL}$)

1	<0.05
2	<0.05
3	<0.05
4	<0.05
5	<0.05
6	<0.05

Average <0.05

Limit 7



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN_Doccheck@sgs.com

Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***

